hidea_logo

Power System

SPARE_PARTS

SPARE PARTS:

NO.
CODE
DESCRIPTION
QTY
1
AMP010103030
Crankcase comp.
1
2
AMP01050310
Gasket, crankcase
1
3
AMPHD000001
Crankhandle lever Assy.
1
4
AMP01100302
Woodruff key
1
5
AMP01050319
Oil seal comp., Camshaft
1
6
AMP01070338
Oilgear assy.
1
7
AMP0104055
Hex Flange Bolt M6 X 16
1
8
AMP010441360
Bolt and washer assembly
7
9
AMP01080401
Copper washer
1
10
AMP01020401
Oil drain plug
1
11
AMP01050308
Oil seal
1
12
AMP01050309
Oil seal B10.8 X 21 X 7
2
13
AMP01060307
O-ring
1
14
AMP092201010304
Oil Seal Shell
1
15
AMP01044132
Hexagon headed bolt and flat plate M6 X 20
1
16
AMP01020304
Joint, Breather pipe
1
17
AMP01010510
Anode
1
18
AMP0104081
Cross recessed Pan head screws M5 X 25
1
19
AMP010501040
Thermostat 60°
1
20
AMP01050322
seal Gasket
1
21
amp092201010305
Thermostat cap
1
22
amp0104406
Flat gasket & Bolt
3
23
amp01060308
O ring
1
24
amp01070311
Oil dip-stick
1
25
amp01050323
Cylinder gasket
1
26
amp092201010307
Cylinder head
1
27
amp01090141
Clamp φ14
1
28
amp01050331
Gasket
1
29
amp01080310
Cylinder head cover
1
30
amp0104404
Bolt
4
31
amp01030306
Spark Plug
1
32
amp092201010301
Air intake manifold
1
33
amp0104407
Hexagonal bolt & flat gasket assy M6 x 25
2
34
amp01050302
Air intake manifold gasket (inlet)
2
35
amp01070308
Carburetor washer block
1
36
amp01050301
Seal Gasket (out), Intake manifold
1
37
amp01050303
Carburetor Assy.
1
38
amp01060302
O-ring
1
39
amp01070337
Air cleaner Assy.
1
40
amp0104024
Bolt
2
41
amp01030301
CDI (Charging coil, spark plug lead assy.)
1
42
amp0104014
Bolt
2
43
amp0104008
Hex Head Bolt M6 x 12
1
44
amp01050306
Oil seal, Crankshaft
1
45
amp01080301
Valve gasket
1
46
amp0104072
Cross recessed Pan head screws M4 x 6
1
47
amp01050307
Gasket, Chamber
1
48
amp01080303
Cover plate, Chamber
1
49
amp0104407
Hexagonal bolt & flat gasket assy M6 x 25
3
50
amp01030302
Flying wheel Assy.
1
51
amp010803110
starter shaft sleeve
1
52
AMP01080312
Plane washer
1
53
AMP01020305
Flywheel nut
1
54
AMP01020111
Air Tube fitting B
3
55
AMP01060318
O-ring, fuel pump
1
56
AMP01050334
Fuel pump assy.
1
57
AMP0104171
Flat gasket
2
58
AMP0104014
Bolt
2
59
AMP01070312
Fuel tank
1
60
AMP01060317
damper gasket
2
61
amp01020308
Washer, fuel tank
2
62
amp030103
Recoil Starter Assy
1
63
amp01020301
Cushion tube, recoil starter
3
64
amp0104409
Hexagonal bolt & flat gasket assy M6 x 35
2
65
amp0104406
Flat gasket & Bolt
1
66
amp0104407
Hexagonal bolt & flat gasket assy M6 x 25
1
67
amp01060316
Damper ring, fuel tank
1
68
amp01090138
Tube Clip
2
69
amp01070518
Fuel filter assy
1
70
amp01080911
Clamp assy.
1
71
amp01060359
Fuel hose
1
72
amp01100304
Bellows ф12 x 115
1
73
amp01020306
Dowel pin
4
74
amp0104034
Bolt
1
75
amp0104158
Flat pad 6
4
76
amp01020303
Cushion tube
2
77
amp01060303
Rubber plug
2
78
amp01070310
Round nylon buckle
1
79
amp01060306
Breather pipe (B)
1
80
amp01060305
Breather pipe (A)
1
81
AMP01020304
Joint, Breather pipe
2
82
AMP01060304
Fuel collection tube
1
83
AMP01060312
fuel hose 5 X 10 X 76
1
84
AMP01060707
Fuel hose
1
85
AMP01080401
Copper washer
1
86
AMP01070226
T-branch pipe
1
87
AMP01060707
Fuel hose
1
88
AMP01090139
Clamp φ10
10
89
AMP01060336
Fuel hose
1
90
AMP0104158
Flat pad 6
1
91
AMP010603111
Fuel hose
1
92
AMP0104154
Spring Washer
2
93
AMP0104062
bolt
1
94
AMP0104060
Bolt
1
95
AMP0104065
Flange bolt
3
96
AMP01060309
Thermostat hose
1
97
AMP01020221
Cushion tube
1
98
AMP01060231
Damper
1
99
AMP01080305
adjuster, timing gear
1
100
AMP01090137
Tube clip
2
101
AMP01050305
Deep groove ball bearing 6205C3
1
102
AMP01070315
clamp
1
103
AMP01070336
Hose clip B
1
104
AMP01010303
crankcase cover
1
105
AMP01101433
Bellows φ7 X φ10 X 80
1

Highest quality and dedicated after-sales service.

Copyright © 2024 HIDEA BY AFTERMARKET MARINE PARTS